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TAMA EMERGENCY MEDICAL SERVICES
These protocols have been adapted from the Iowa Department of Public Health, Bureau of Emergency

Medical Services; State of Iowa Protocols – 1997; updated July 2005.

Purpose

The purpose of these protocols is to assure safe and effective intervention during the out-of-hospital phase of patient care. In consideration of the unique resources, needs, population, and the geography of EMS systems in Iowa, individual medical directors may choose to enhance or omit portions of these protocols in accordance with Iowa Code, Chapter 147A. 

Medical directors are responsible to ensure the EMS personnel using these protocols have the training and skills required, and perform quality assurance activities to assure these protocols are used appropriately. On going review and update of theses protocols is necessary to keep pace with interventions known to be effective in out-of-hospital care.

Authority

According to Iowa Code, Chapter 147A, emergency medical personnel may only deliver emergency medical care under the direction of a physician medical director who is licensed to practice medicine in Iowa. The medical practice of out-of-hospital personnel is an extension of the medical director’s license.

Paramedics have authority to perform all the medications and procedures described in the protocols without contacting medical control for authorization. However, if you need to deviate in any way from the protocols, medical control must be contacted for authorization. In addition, report need not be given to a physician designee at the hospital concerning procedures or medications you have already provided. This report can be given to the dispatcher at the receiving hospital.

Along with the increased autonomy of allowing paramedics to perform by protocol only comes the additional responsibility of making wise treatment decisions. Paramedics must be able to defend their treatment, and their use of the protocol, if a treatment appears to be inappropriate or ill-advised on the patient arrival at the Emergency Department.

The emergency medical care provider present with the highest level of certification shall be allowed to determine, based upon the patient care needs, the appropriate level of provider to attend the patient during transport.

Service Program Name:

Tama Ambulance Service

Service Authorization Level:

PARAMEDIC / PARAMEDIC SPECIALIST / MINIMUM STAFFING/ TRANSPORT

Service Medical Director:

Paul Novak, M.D.

​​​​




Medical Director Signature Date
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	SOG: 86.24.15                                                                Initial Protocol for All Patients (IPAP)


Initial Protocols

At a minimum, all providers should do the following when dealing with a patient who is conscious and able to communicate:

1. Obtain the patient’s verbal consent prior to patient contact, evaluation or treatment.

2. Assess the patient’s ability to understand the medical condition and information communicated.

3. Be courteous to any patient who refuses an offer of evaluation, treatment, or transportation.

4. Evaluate the patient to determine the urgency of the condition.

5. Determine if the patient is capable of seeking assistance or taking actions for his/her own well

being. Refer to the “Restraint / Transport Against Patient Will” procedure for more

guidelines when a patient’s competency to refuse care and evaluation is in question.

6. If the patient refuses treatment and/or transportation, fully describe the potential consequences of their decision, and encourage them to immediately re-contact 911 if their condition worsens or

further medical assistance is needed.

* A managing conservator is an individual appointed by the court, usually during divorce

proceedings, to have custody of a minor, to make decisions for the minor and to make a home for

the minor. A managing conservator is responsible for caring for the minor.


♦ Refer to the State of Iowa basic care protocols for the Basic Treatment Guidelines.


♦ Initial treatment protocol shall be considered the content of this Initial Protocol for all


patients.


♦ Any person weighing greater than 40 kg or greater than 12 years of age should be


administered adult medication doses.


♦ Any person less than less than 40 kg or less than 12 years of age should be 
administered pediatric medication doses.

Scene Size-up

As you approach the scene, assure safety for yourself and the patient. Establish and follow

Incident Management System

BSI (Body Substance Isolation)

Prior to patient assessment, employ precaution to prevent contact with potentially infectious body

fluids or materials.

Upon arrival at the scene of a sick or injured person, an initial, focused and ongoing patient assessment shall be performed, and care shall be initiated based upon the appropriate procedures contained in the protocols. Perform patient assessment and history for each patient. Decision to treat/transport patient is dependent upon patient condition.
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	SOG: 86.24.16                                                                Initial Protocol for All Patients (IPAP)


Indications of stable patient condition generally are:

· Conscious, alert and oriented to time, place and person

· Respirations 12-24 without abnormal breath sounds

· Pulse 60-100 regular without dysrhythmias

· Blood pressure greater than 100 systolic

· NO active bleeding

· NO chest pain

· NO known previous history

Unstable patient condition is indicated by changes in:

· Level of consciousness

· Blood pressure

· Heart rate and rhythm

· Respiratory rate

· Skin/mucus membrane color and temperature

· Sensory ability

· Motor ability

· Presenting symptoms

The emergency exception to the requirement for consent is implied for all patients, regardless of age, in whom consciousness or competency is impaired. In other words, patients, whose consciousness or competency is impaired, are unable to appropriately refuse treatment.

Algorithm Notes

Non-transport of patients, or patient transport by providers with a lower level of certification is

authorized in the following situations (carefully document on the Patient Care Report

(PCR):

· If the patient is stable (see above), and is alert and oriented to person, place and date; and

· If the patient understands and is able to articulate the potential consequences of his/her actions; and

· If the patient is not suicidal or homicidal; and

· If the patient is not a minor.
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PATIENT ASSESSMENT

Initial Assessment: Perform initially on every patient to form a general impression of needs and prioritization.  If history or evidence of Trauma or Isolated Spinal Trauma, proceed to appropriate protocol:


→ Assess BLS/AED therapy, provided before ALS arrival: If analyzing or shocking, 
stand by until “Check Pulse” message is received.


→ Assess Airway: Look, listen and feel. If no air exchange, open airway, clear and 
secure airway.


→ Assess Breathing: If respirations are inadequate or absent, apply pulse oximetry, 
assist ventilation and proceed to appropriate protocol; if respiratory distress is present, 
apply oxygen.


→ Assess Circulation: If pulse is absent, begin CPR, apply ECG monitor and proceed 


to appropriate cardiac protocol; assess and control any obvious external bleeding.

Focused Assessment


→ Elicit complete history: from patient, family, bystanders, etc.


→ Record Vital Signs: If hypotension exists, proceed to appropriate protocol


→ ECG Monitor as indicated: If dysrhythmia exists, start oxygen, initiate IV NS (if 
appropriate according to certification level or request tier) and proceed to appropriate 
protocol


→ Assess Level of Consciousness: If level of consciousness is altered, proceed to 
appropriate protocol


→ Complete Physical Assessment: Including lung sounds, neck veins, presence of 
peripheral edema, skin/mucus membrane color and temperature, etc.


→ If history/evidence of other emergencies, proceed to appropriate protocol: If no 
protocol applies, initiate O2, IV (if appropriate according to certification level or request 
tier), and monitor as necessary.


→ CONTACT MEDICAL COMMAND PHYSICIAN: give case presentation and treatment


rendered by personnel prior to contact; receive and carry out physician's orders

Ongoing Assessment


→ Transport to hospital with re-evaluation of vital signs and signs and symptoms every 5 
minutes for the unstable patient, 10-15 minutes for the stable patient, and within 5 
minutes after any intervention.

· Turn over copy of documentation to ER staff

· Request copy of patient data sheet/face sheet.


→ Complete PCR 
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Epinephrine Auto-Injector (Epi Pen)

General Information:
1.
Medical control preferred when time permits





2.
Select proper medication from inside lid of jump kit





3.
Verify the dose (adult or pediatric)





4.
Check the expiration date





5.
Check medication for discoloration or impurities





6.
Verify the form, route, and dose for medication 





7.
Verify time and dose of any prior administrations





8.
Document all information
Indications:


Patient’s prescribed epinephrine may be given when patient exhibits signs and symptoms of a severe allergic reaction (anaphylaxis) and conditions above have been met. Signs and symptoms of severe anaphylaxis include acute respiratory distress, skin rash (hives or blisters), localized or generalized edema and hot, red and itchy skin. 

Contraindications:

1. Known hypersensitivity to Epinephrine 

2. Woman in labor

3. Any of the above conditions is not satisfied

Precautions:


Pregnancy, lactation and cardiac disorders. Side effects will include tremors, anxiety, tachycardia, dizziness, weakness, hypertension and palpitations. 

See next page for administration procedure

Administration:


1. 
Initial vital signs


2.
Attempt to identify allergen or cause of symptoms


3.
Administer high flow O2 via NRB Mask


4.
Contact Medical Control if time permits


5.
Identify correct Epi Pen using description on side of auto injector (adult or pediatric)


6.
Remove safety cap from injector and clean injection site with an alcohol prep pad if time permits. (Administer through the patient’s clothing if severe distress is present).


7.
Place tip on lateral aspect of thigh, midway between waist and knee. Push the injector firmly against the area until it activates. Hold in place



while medication is injected (minimum of 10 seconds).


8.
Document time of injection


9.
Dispose of injector in sharps container.


10. 
Check vitals after administration and continue to monitor patient.

       
11.
Document any changes or improvements in patient condition                            
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Glucometer (Accu-Check)

Indications:


1.
Check blood sugar in any patient who exhibits signs and symptoms of either          hypoglycemia, hyperglycemia, or possible cardiac event. (Altered mental status, lethargic, & history of Diabetes, etc.)


2.
A blood sugar reading should be attempted prior to administration of Oral Glucose.


3.
A blood sugar reading below 70 with the patient showing signs and symptoms of Hypoglycemia warrants administration of Oral Glucose.


4.
If level of consciousness is questionable contact Medical Control before administering Oral Glucose. 
Contraindications:

1. None in patient with past medical history of Diabetes. 

2. Unnecessary test for patient without past medical history of Diabetes and no altered level of consciousness.  

Equipment:

1. Glucometer

2. Lancet 

3. Test Strip

4. Alcohol Swab 

5. Adhesive Bandage

Procedure:


1.
Ready all necessary equipment


2.
Use aseptic technique. Prep desired finger tip with alcohol swab.


3.
Turn monitor on by inserting new test strip from container.


4
Prepare lancet and set needle to desired force. 


5.
Prick finger tip with lancet.  Use pressure towards finger tip achieve adequate drop of blood.


6.
Drop blood onto target area of strip. Machine will beep and display screen will begin to flash when necessary amount is applied. 


7.
Results will be displayed on display screen in approximately 10-15 seconds. 


8.
Consider use of Oral Glucose if Hypoglycemia is found and patient has a decreased level of consciousness. 
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Oral Glucose

General Information:


1.
Obtain Oral Glucose from Tupperware container in Jump Kit 


1.
Check the expiration date on package


2.
Verify the route and dose for medication administration on package


3.
Verify time and dose of any prior administrations


4.
Document all information
Indications:


1.
Altered mental status with history of Diabetes 


2.
Ability to swallow medication
Contraindications:


1.
Any of the above conditions are NOT met.


2.
Inability to swallow medication due to altered mental status

Procedure:


1. 
Obtain baseline vital signs


2.
Obtain blood sugar level using Glucometer


3.
Determine that patient is alert enough to swallow medication


4.
Squeeze one dose (a whole tube) between the cheek and gum


5.
Document all times, amounts, reactions, etc.


6.
Reassess patient


7. 
Inform Medical Control of patient condition, treatment, and reaction to treatment.
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Basic Treatment Guidelines


Follow initial protocols for all patients.

Advanced Treatment Guidelines

Establish IV access

Draw blood for labs as noted below, PRIOR to administering any intravenous medications and/or fluid as noted below:


1st - Red top tube


2nd – Green top tube


3rd – Lavender top tube


4th – Blue top tube 

Place tubes into Ziploc bag and handle with care.  Turn over to ER staff upon arrival.

Infuse medication and/or fluids or place a saline lock as patient condition indicates.

Administer ASPIRIN 324mg orally if patient has not taken one prior to arrival of EMS.

Perform ECG and continue to monitor ECG and treat dysrhythmias following appropriate

protocol.

Administer NITROGLYCERIN 0.4mg SL (tab or spray) if blood pressure is >90mm/Hg systolic.

Initial dose of NITROGLYCERIN may be given synchronous with IV initiation.

Without signs of ST abnormalities, repeat NITROGLYCERIN SL every 3-5 minute for a total of 3

doses, as long as blood pressure remains > 90mm/Hg systolic. After 3 doses of NITROGLYCERIN SL

apply 1 inch of NITROPASTE and remove if systolic B/P becomes <90 mm/Hg.

Following initial dose of NITROGLYCERIN SL administer MORPHINE SULFATE 2-5mg IV, then 2-5mg increments IV titrated every 5 minutes to max dose of 20mg.

Special Considerations

Patients with any of the following chief complaints should be treated as suspected ACS unless other

wise ordered.

♦ Chest pain or pressure in any patient > 25 years of age.

♦ Syncopal episode in any patient > 25 years of age.

♦ Unexplained respiratory distress.

♦ Atypical chest pain (i.e. shoulder, arm or jaw pain) in absence of chest pain, especially in

patients having past cardiac history, irregular pulse, diabetes and in the elderly.

♦ In young adults consider history of cocaine and methamphetamine use.

♦ Other anginal equivalents.
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	SOG: 86.24.22            Paramedic Specialist/CCP Paralytic Medication Assisted Airways  


Basic Treatment Guidelines

 Follow IPAP

Indications

 Conscious patient in severe respiratory distress requiring ventilatory assistance or control
 Complete obstruction of the airway appears eminent
 Provide control of the airway of patients with head injury
 Inability of patient to maintain airway control due to altered level of consciousness
Contraindications

 Anticipated difficult intubation or severe maxillo-facial trauma
 Patients with tissue destructive conditions: crushing injuries > 72 hrs old, sepsis

 Patients with muscle wasting conditions: Parkinson’s, Muscular Dystrophy, pre-existing spinal cord injury resulting in paralysis

Preparation

 Pre-oxygenate with 100% O2 for 1-2 minutes

 Assist with ventilations as needed prior to medication

Procedure

 Administer ATROPINE 0.5 MG IV if heart rate <60 beats per minute (Peds: 0.02 mg/kg)

 Administer ETOMIDATE 0.5 mg/kg IV

 Apply cricoid pressure

 Consider intubation attempt

If paralysis is needed

 Consider VERSED 2-5 mg IV for continued sedation

 Apply cricoid pressure

 Administer SUCCINYLCHOLINE 1.0 mg/kg IV to perform intubation

 Evaluate for loss of corneal reflex/flaccidity

If intubation is successful

 Sedate with VERSED 2-5 mg IV increments until desired effect or to a maximum of 10 mg in 30 minute time period from initial dose

Special considerations

 Consider other options such as BVM, Cricothyrotomy, or Combitube

Paul Novak, M.D., Medical Director


Michael Crowe, EMT-PS, TEMS Administrator
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Basic Treatment Guidelines 

· Follow IPAP

Indications

· For sedation of combative patients, cardioversion, TCP and / or those patients requiring endotracheal intubation

Contraindications 

· Pregnancy 

· Allergy to benzodiazepines

Preparation

· Pre-oxygenate with 100% 02 via NRM for 1-2 minutes

· Assist with ventilations as needed.

· Patent IV access

· Administer Lidocaine 1mg/kg IVP for suspected increased ICP one (1) minute prior to intubation.

· SP02 and Cardiac monitoring.

· Place patients head in “sniffing position” unless c-spine injury is suspected.

Equipment:

· BVM / Ventilator

· Endotracheal tube, CO2 detector, and holder

· Prepared medications

· Suction

· Cricothyrotomy kit

Procedure:

· If age < 60 years and weight > 50 kg, administer MIDAZOLAM 1-2 mg IVP for initial dose, over 2 minutes and titrate for desired effect. May repeat in 1-2 mg increments until desired effect is achieved or to a total of 5 mg.

· If age > 60 years and weight < 50 kg, administer MIDAZOLAM 1-2 mg IVP for initial dose, over 2 minutes, and titrate for desired effect. May repeat in 1 mg increments until desired effect is achieved or to a

total of 5 mg.

· Peak effect of MIDAZOLAM is 3-5 minutes after initial dose. Be prepared to ventilate patient.

· ROMAZICON 0.2 mg for reversal of adverse effects from MIDAZOLAM. May repeat once after one minute

Special Considerations:

· If unable to intubate patient, consider Medicated Airway Management Protocol, BVM, or Combitube when appropriate.
Paul Novak, M.D., Medical Director
Michael Crowe, EMT-PS, TEMS Administrator
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	SOG 86.24.24                                                                                              Hypertensive Crisis


Basic Treatment Guidelines

Follow initial protocols for all patients.
Advanced Treatment Guidelines

*NOTE: Signs and symptoms of Target Organ Damage (TOD) may include CNS or cardiac problems,headache, pulmonary edema, vomiting, nausea, chest pain, breathlessness, paralysis, blurred vision
In presence of Systolic blood pressure > 185 mm/hg or Diastolic blood pressure > 120 mm/hg without evidence of Target Organ Damage  
Re-check blood pressure in both arms 

1. NS IV TKO

2. EKG

3. Labetolol 10mg IV over 1-2 minutes 
4. May repeat at 40mg after 10 minutes until desired supine B/P obtained or until 300 mg administered 

OR

5. May repeat same dose if B/P still >185 mm/Hg Systolic and >120 mm/Hg Diastolic 


and apply 1” – 2” NitroPaste
In case of signs and symptoms of severe TOD:

1. Consider administering Nitroglycerin 0.4 mg. SL. Initial dose of NITROGLYCERIN may be given synchronous with IV initiation.  

2. Initiate Tridil infusion beginning with dose of 5.0mcg/kg/min, titrate to effect increasing dose by 5mcg./min. increments with re-checking blood pressure every 5 minutes.
Continually reassess for developing hypotension

Blood pressure reduction should not exceed a 20% reduction in the first 30 minutes

Paul Novak, M.D., Medical Director


Michael Crowe, EMT-PS, TEMS Administrator
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	SOG 86.24.25                                                  Congestive Heart Failure / Pulmonary Edema


Basic Treatment Guidelines

Follow initial protocols for all patients.

Advanced Guidelines
1. If patient has adequate spontaneous breathing but with shortness of breath/dyspnea, hypoxia due to CHF/Pulmonary edema Refer to and follow the Continuous Positive Airway Pressure (CPAP) procedure, if available.

2. For the decompensated CHF patient, consider administration of Captopril 25.0mg SL to reduce afterload.  Use 12.5mg if systolic BP <110 mm/hg or in the elderly.
3. Initiate NITROGLYCERIN INFUSION.  Infuse at 60mcg./min and maintain blood pressure > 90 mm/hg systolic or administer NITROGLYCERIN 0.4 mg. SL every 3-5 minutes if BP > 90 mm/hg systolic.
4. For wheezes in patient with history of COPD/Asthma and use of home bronchodilators consider single dose of Duo-Neb via nebulizer.

 

*If CHF/Pulmonary Edema is the primary cause of dyspnea/respiratory distress avoid nebulized medications if possible.

 

Special considerations

1. Be prepared to intubate patient. 

2. As time allows, establish 2nd point of IV access

______________________





________________________
Paul Novak, M.D.







Michael Crowe, EMT-PS

Medical Director







Tama EMS Administrator

	[image: image13.wmf]
	City of Tama

Emergency Medical Services

Standard Operating Guidelines

	Effective:  02/24/2005
	Revised: 05/03/2006

	SOG 86.24.26                                                                                  Requesting A Paramedic


1.  Conditions which are cause to call for a paramedic include the following, but are not limited to:

a.  inadequate vital signs

--BP above 200/100 or below 90 systolic

--pulse above 160 or below 50

--respiration above 40 and shallow; or below 12 and inadequate

b.  chest pain accompanied with other signs and symptoms

--shortness of breath

--diaphoretic

--severe pain

--vital signs as listed above

--nitro with no relief

--poor coloring

breathing difficulty

--respiratory distress

--gurgling sounds herd from PT’s mouth

--vital signs as listed above

--oxygen saturation in 70% range

--CHF history

c.  history of diabetes

--unconscious/altered level of consciousness

2. Once you have established that your patient could benefit from advanced life          support:

a.  first, attempt to call 243 via radio

b.  if not able to make contact, have dispatch page for 243 

c.  if still no response within 3 minutes, have dispatch call for a tier with Marshalltown Ambulance Paramedic Service or Midwest from Grinnell

d.  You may also call 243’s cell @ 641-485-3267
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	SOG: 86.24.27                                                    Criteria for requesting Air Transport


INITIAL REQUEST

When responding to or on the scene of a 10-50 (motor vehicle accident), determination to request air transport will be made in the following manner.

· Upon being paged to a rollover, head-on, ejection, reported fatality, or vehicle fire, responding EMS unit shall request Tama County Communications to have air transport (AirCare, Lifeguard, etc.) be put on “air standby”. 

· First unit on scene (law enforcement, EMS provider, or fire/rescue) can then advise responding EMS unit the situation on the scene in order to determine the need for continued response of air transport, prior to the responding EMS unit arriving on scene.

GENERAL CRITERIA

The following indications are generally used as criteria for air transport; however this list is not all inclusive.  If the EMS provider is unsure whether air transport is warranted, he/she should not hesitate to consult with other medical providers, medical command, or continue with air transport.

· Motor vehicle crash with:

· Compartment intrusion > 12”

· Fatality in same accident

· Ejection

· Pedestrian vs. vehicle

· Bicycle vs. vehicle

· Extrication >30 minutes

· Penetrating trauma

· Crush injury to head and/or torso

· Traumatic amputation

· Fall of >15 feet for adults or 2 x height of pediatric patient

· Major burn, 20% or involving face and/or airway

· Spinal injury

· Ground transport > 30 minutes

· Near drowning

· Motorcycle crash > 20 mph w/ ejection from cycle
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	SOG: 86.24.28                                                                                                                     Burns


Basic Treatment Guidelines


Follow initial protocols for all patients.
Advanced Treatment Guidelines

Establish IV access

Administer fluids according to Parkland formula:


% Burn Area x Pt. Wt. in kg


        4


=  ml/hr NS
This amount should be given over the first 8 hrs with an equal amount over the next 16.

Injuries that require Burn Center Transport

1. 2nd Degree > 15% BSA

2. 3rd Degree > 5% BSA

3. > 25% BSA

4. Hands, feet, face or perineum

5. Electrical burns

6. Inhalation burns

7. Circumferential burns

8. Chemical burns causing progressive tissue destruction

9. Burns with other injuries or severe pre-existing problems

